
1 
 

Environmental Narrative 
Please also refer to the Environmental Report prepared by Solstice Alaska Consulting, March 
2017 for more details. 

A. PROJECT DESCRIPTION: 

1. Beneficiaries:   Project Beneficiaries include Trident Seafoods, Sea Level Seafoods, 
Southeast Alaska Regional Health Consortium, and Stikine Inn.  In addition, the proposed project 
greatly benefits all commercial fishermen, Marine Service Center vendors and contractors, 
Channel Construction, tourism charters, and other commercial businesses that provide support 
services to the marine industries.  A list of key businesses to benefit from the project that were 
contacted regarding employment and investment status are in Attachment A in a separate 
uploaded document.  

2. Proposed Construction:    

The City and Borough of Wrangell (CBW) is proposing to design and construct a new water 
treatment plant, which would be constructed mostly within the footprint of the existing water 
treatment plant, which is located along Wood Street in Wrangell, Alaska.   The water plant site is 
located on Borough owned property on Parcel 7 of Plat #86-1, T62S R84E S30.  The project 
would be designed and constructed over a two and a half year period, beginning December 2018. 
Construction of this project involves expanding the existing roughing filter building to house two, 
parallel DAF trains.   The two-train package plant would integrate a Dissolved Air Flotation (DAF) 
and Multimedia Filtration with use of a coagulant rapid-mixed with the raw water.  An improved 
disinfection system will be used and the existing slow sand filter basins will be converted to a 
serpentine clearwell for storing treated water.  The DAF’s sludge and backwash disposal system 
will be by way of a new gravity sewer line to the nearby Wastewater Treatment Plant (WWTP).  
Disposing of the sludge and backwash in this manner differs from the recommended disposal 
action in the PER, but was an alternative identified within the PER.   
 
This project will address challenges with the quality of drinking water and improve treatment 
capacity for compliance with Federal and State drinking water regulations and to improve our 
production capacity to meet the community’s growing water demand, as potable water is essential 
to the health and safety of Wrangell’s residents, businesses and visitors and to our continued 
economic growth.  Without the water infrastructure that this project would provide, Wrangell will 
not have the water production capacity necessary for economic development.   
 
In 2015 and 2016 The City and Borough of Wrangell worked with CRW Engineering Group, LLC 
to analyze alternative water treatment methods and pilot a water study based on the selected 
treatment type.  Following completion of the pilot study, CRW Engineering Group developed a 
Preliminary Engineering Report (PER) and Environmental Report (ER) to report their findings, 
identify issues and options, and develop conceptual design criteria and associated costs based 
on recommendations for Wrangell’s Water Treatment Plant Improvements project.  The 
recommended alternative identified in the PER is to construct a Dissolved Air Filtration (DAF) with 
Multimedia water treatment plant.  
 
A new treatment building would be constructed to house two parallel DAF plants, which would 
integrate two of each of the DAF and multimedia filtration assemblies in the same train. The 
treatment process would involve dissolved air flotation accompanied with chemical coagulation 
and gravity filtration, and would have a design flowrate of 1.8 mgd. Chemical feed tanks and 



2 
 

associated pumps and control systems would also be located in the new treatment building. The 
existing slow sand filters would be converted into clearwells to provide CBW with an additional 
0.9 million gallons of water storage. With the existing water storage tanks, the total storage 
capacity would be 1.75 million gallons, which nearly reaches the design flowrate of 1.8 mgd. A 
portion of the existing control building will be used for chemical storage. A gravity sewer line would 
be constructed to transport backwash waste from the new water treatment building to the existing 
Wastewater Treatment Plant.  A standby generator and bulk fuel tank would also be installed at 
the site.   
 
In addition to the Dissolved Air Flotation (DAF) with Multimedia Filtration treatment modular trains, 
the investment project includes the work necessary to construct, install and integrate the new 
water treatment system, making use of as much of the existing water treatment plant as possible.  
The proposed project work includes bedrock blasting and site clearing, building site pad 
construction, site grading, and renovations to expand the existing roughing filter building in order 
to house the two DAF trains.  Constructing an on-site backwash disposal containment basin with 
its associated pipe and pumps, as well as all necessary process piping, valving, pumps, chemical 
mixing and dosing systems, and instrumentation required for the full treatment system.  This 
associated work also includes providing for a temporary water treatment system to perform interim 
water treatment when the roughing filter building is under renovation and construction.   
 
Components of the Proposed Investment Project:  
 
• Blast and remove bedrock to expand roughing filter building to house new DAF trains and 

filters.  
• Site grading and drainage 
• Remodel and expand existing roughing filter’s metal building to house new DAF trains and 

filters. 
• Backwash disposal containment system and piping. 
• Installation of a pre-packaged DAF treatment system consisting of two DAF trains (flow 

splitter, mixers, flocculators, DAF cells) and three filters.  Includes all associated 
instrumentation, electrical systems, access walking platforms, stairs and handrails, plumbing, 
automatic and manual control valving, meters, saturator, compressors, recycle pumps, VFDs, 
backwash system, air scour blower, filter media, new chemical feed systems with required 
stands, tanks, plumbing, dosing pumps, loaders/mixers, meters, and controls.    

• Process piping (DAF piping connections, influent and effluent piping, rinse and backwash 
piping, yard piping, drain piping).  

• Temporary water treatment system 
 
A Companion Project will enhance the investment project by connecting the newly constructed 
DAF treatment system and its related components to the existing treatment system piping, 
electrical systems integration and automated control panels with SCADA integration, extending 
the sewer service for backwash disposal to the Wastewater Treatment Plant, replacing the 
existing systems for chlorine generation and caustic feed, replacing booster pumps with the 
addition of variable frequency drives, reconfiguring the existing ozone system, converting the 
existing sand filters to clearwells for additional treated water storage, installing a standby 
generator, remodel the existing control building for chemical storage, commission the final system 
and train the water treatment operators.  The final water treatment process is by disinfection with 
an on-site chlorine generation system and then the water is pumped to the existing water storage 
tanks.  As part of the companion project work, the existing four sand filter basins would be emptied 



3 
 

and their plumbing reconfigured in order to convert them as additional water storage.  This 
conversion will provide nearly double the existing treated water storage capacity. 
 
A detailed, comprehensive engineering design for construction of the new DAF water treatment 
facility will be performed according to both Wrangell’s and EDA’s procurement requirements for 
professional services.  Required deliverables produced by the engineering professionals will 
include a full engineering design for the construction of the new treatment systems components 
and will consider value engineering in comparison to the conceptual design identified in the PER 
for potential construction and treatment component alternatives.   
 
The specific deliverable that will be produced as a result of the EDA investment is the 
infrastructure-related improvements to the water treatment system. 
 

3. Need and Purpose: 

The City and Borough of Wrangell (CBW) is pursuing the design and construction of a new water 
treatment plant to address challenges with the quality of drinking water and improve treatment 
capacity for compliance with Federal and State drinking water regulations and to improve our 
production capacity to meet the community’s growing water demand, as potable water is essential 
to the health and safety of Wrangell’s residents, businesses and visitors and to our continued 
economic growth.  With this project, the CBW will be able to provide clean, treated water to a 
growing population and industry demand for at least a 20-year design life. 
 
4. Alternatives to the Proposed Project:     

A feasibility study was performed to evaluate five separate sets of actions in order to determine 
construction feasibility.  Each are addressed in more detail both in the PER and the ER (attached). 
 
The Dissolved Air Flotation (DAF) with Multimedia Filtration was the selected alternative.  
Regarding site use, the selected project has the least site impacts and utilizes the existing site 
and facilities to their fullest extent with the proposed new treatment system, and includes an 
expansion to only one of the existing buildings.  Therefore no wetlands or floodplains will be 
affected through this project.  A US Army Corps of Engineer’s review provides that the project’s 
area of potential effect, including that required to construct the backwash water’s gravity sewer 
line, does not contain waters of the United States (U.S.) under Corps jurisdiction; therefore, a DA 
permit is not required. A copy of the approved Jurisdictional Determination form is available 
at: www.poa.usace.army.mil/Missions/Regulatory/JurisdictionalDeterminations.aspx under the 
above file number.  
 
Alternative 1 – Improvements Made to the Existing Water Treatment Process  
Under this alternative, the existing slow sand filter treatment process would be upgraded; 
therefore, improvements would be made to all of the existing components: pH adjustment, 
ozonation, roughing filtration, and slow sand filtration. The disinfection process, which works 
well currently, would not be upgraded.  A backwash clarifying tank (20- foot diameter) and 
sludge storage area and secondary dewatering system would be installed for backwash water 
disposal. 
 
This alternative was dismissed from further consideration because it had high capital costs, 
would have continued issues with a lack of water storage during the summer, and because it 

http://www.poa.usace.army.mil/Missions/Regulatory/JurisdictionalDeterminations.aspx


4 
 

had the potential for continued difficulties with post-treatment high chlorine demands and 
disinfection by-products, since slow sand filtration has limited organic removal capabilities. 
 
Alternative 2 – MIEX Process with Multimedia Filtration 
This alternative would have a MIEX (a proprietary ion exchange process) system installed 
downstream of the pH adjustment system, using soda ash to increase the raw water’s alkalinity 
(instead of caustic soda).  The ozonation system would not be used under this alternative. Alum, 
rapid-mixed with the raw water, would be used as the coagulant.  The use of MIEX would allow 
a lower dosage of alum to be optimized more for turbidity removal and less for organics removal. 
Under this alternative, the roughing filter building would be demolished, and a new treatment 
building would be constructed to house a conventional filtration system comprised of three 
parallel flocculation/sedimentation/filtration trains with a redundant fourth filter for backwashing 
purposes.  The existing disinfection system would be reused, and the existing slow sand filters 
would be converted to a serpentine clearwell for storing disinfected water after filtration.  A 
backwash clarifying tank and sludge storage area and secondary dewatering system would be 
installed for backwash water disposal. 
 
This alternative was dismissed from further consideration because it had the higher annual 
operation and maintenance (O&M) cost than other alternatives due to chemical and MIEX resin 
replacement needs. In addition, without substantial amounts of coagulant, Alternative 2 would 
not remove color as well as other alternatives. 
 
Alternative 3 – Ozonation with MIEX and Biological Filtration 
This alternative, a variation of Alternate 2, assumes that a MIEX would be installed between the 
pH adjustment and the ozone systems. Alum is would be used as the coagulant and rapid- mixed 
with the raw water. The use of MIEX and ozonation would allow a lower dosage of alum to be 
optimized more for turbidity removal and less for organics removal. Under this alternative, the 
roughing filter building would be demolished, and a new treatment building would be constructed 
to house biological filters in a similar configuration as for Alternative 2. The existing disinfection 
system would be reused, and the existing slow sand filters would be converted to a serpentine 
clearwell for storing disinfected water after filtration. A backwash clarifying tank and sludge 
storage area and secondary dewatering system would be installed for backwash water disposal. 
 
Alternative 3 was dismissed from further consideration because its annual O&M costs would be 
very high due to considerable power needs for ozone and high costs of chemical and MIEX resin 
replacements. This alternative would be more complex than other conventional filtration 
processes, which would require a higher WTP operator certification (Level IV).  In addition, the 
MIEX process would not accommodate major variabilities in raw water characteristics and could 
lead to variable finished water quality. 
 
Alternative 4—DAF with Multimedia Filtration and Backwash Waste Disposal Alternative A1 is the 
selected alternatives with modifications. 
 
Under the Proposed Action (Alternative 4—DAF with Multimedia Filtration and Backwash Waste 
Disposal Alternative D), the project’s construction involves expanding the existing roughing filter 
building to house two, parallel DAF trains.   The two-train package plant would integrate a 
Dissolved Air Flotation (DAF) and Multimedia Filtration with use of a coagulant rapid-mixed with 
the raw water.  An improved disinfection system will be used and the existing slow sand filter 
basins will be converted to a serpentine clearwell for storing treated water.   
 



5 
 

This water treatment alternative is the Proposed Action because it has the lowest life cycle cost 
and the highest treatment efficiency. This alternative provides good organics removal and 
excellent color removal. In addition, it is a robust process that can accommodate significant 
variability in raw water quality without substantial adjustments in the treatment process. 
 
The DAF’s sludge and backwash disposal system will be by way of a new gravity sewer line to 
the nearby Wastewater Treatment Plant (WWTP).  Disposing of the sludge and backwash in this 
manner differs from the recommended disposal action in the PER, but was an alternative 
identified within the PER.  The dewatered backwash sludge would be transported to the Solid 
Waste Facility in Wrangell for further shipping to a landfill in Washington for disposal.  
 
Alternative 5 – Nanofiltration and Multimedia Filtration 
Under this alternative, a new treatment building would house a nanofiltration system installed 
downstream of multimedia filtration. A pH adjustment system using soda ash and potassium 
permanganate oxidations step would precede the filtration process. The soda ash would provide 
sufficient alkalinity for the coagulation process, which would employ alum.  The existing 